Loading
buba

Wade Bowden Extruder 1.75 filament

by buba Nov 4, 2014
Download All Files

Thing Apps Enabled

Please Login to Comment

Hi!
How is the Common way to Connect the Little gear to the Motor? I dont get it

Hi, first off all thank you very much for sharing this setup . just want to know what is the difference between two idler Mount ?

Support material for idler mount is way too thick and hard to remove

how to set steps per unit to driver

Full parts list please??

M8 50mm bolt (wade bolt)
M8 Nylon Lock Nut
M8 washer (for under the main big gear)
M4 Tap for making wade bolt
4mm File for making wade bolt
M6 low profile nut for PTFE connector
4 M4 low profile nuts
2
M4 Set-Screws
2 springs
2
M4 60mm bolt
1 M4 40mm
1
M4 Nylon Lock Nut
8mm Rivet (cut it down to hold the idler bearring)
Saw to cut the rivet down to size
3* 608zz bearrings (zz means they have dust caps)

How did you get your stepper motors that silent?

What speed you had set in the printing of the video?

openscad/implicitcad file please?